
BEFORE THE POLLUTION CONTROL BOARD
OF THE STATE OF ILLINOIS

RECEIVED
CLERK'S OFFICE

JUN 2

	

31997
STATE OF ILLINOIS

POLLUTION CONTROL BOARD

IN THE MATTER OF :

	

)
R97-28

SITE SPECIFIC PETITION OF

	

)

	

(Water - Regulatory)
MOBIL OIL CORPORATION FOR

	

)
RELIEF FROM 35 ILL . ADM. CODE 304.122,

	

)
AMMONIA NITROGEN EFFLUENT STANDARDS )

NOTICE OF FILING

To: Ms . Dorothy Gunn

	

Margaret P. Howard, Esq .
Clerk

	

Illinois Environmental Protection Agency
Pollution Control Board

	

2200 Churchill Road
100 West Randolph, Suite 11-500

	

Springfield, Illinois 62794

PLEASE TAKE NOTICE that this day I have filed with the Illinois Pollution

Control Board the TESTIMONY OF LILLIANA GACHICH, JAMES E . HUFF AND
[...]
Membership

Water Environment Federation Member
Illinois Water Environment Federation
National Water Well Association
Certified Class 2 and Class K Sewage Treatment Works Operator in Illinois

Licenses :

	

Registered Professional Engineer, Illinois and New Jersey

Papers :

"Ozone-U.V . Treatment of TNT Wastewater," E .G. Fochtman and J .E. Huff, International Ozone
Institute Conference, Montreal, May 1975 .

"Characterization of Sensory Properties" Qualitative, Threshold, and Supra-Threshold," J .E. Huff and
A. Dravnieks, American Water Works Assoc . Seminar, Minneapolis, MN, June 1975 .

"Optimizing Wet Scrubber Systems for Odor Control in the Rendering Industry," R .H. Snow, J.E. Huff,
and W. Boehme, Purdue Air Quality Conference, Lafayette, IN, November 1975 .

"Control of Rendering Plant Odors by Wet Scrubbers : Results of Plant Tests," R .H. Snow, J .E. Huff,
and W . Boehme, APCA Conference Boston, MA, June 1975 .

"Asbestos Manufacturing Waste Disposal and Utilization," P . Ase, J.E. Huff, L.L. Huff, C .F. Harwood,
and D. Oestreich, Mineral Waste Utilization Symposium, Chicago, IL, April, 1976 .

"Alternative Cyanide Standards in Illinois, a Cost-Benefit Analysis," L .L. Huff and J .E. Huff, 31st
Annual Purdue Industrial Waste Conference, Lafayette, IN, May 1976 .

"Cyanide Removal from Refinery Wastewaters Using Powdered Activated Carbon," J .E. Huff, J.M .
Bigger, and E.G. Fochtman, American Chemical Society Annual Conference, New Orleans, LA, March
1977 . Published in Carbon Adsorption Handbook, P.N. Cheremisinoff and F . Ellerbusch, Eds ., Ann
Arbor Science Publishers, Inc ., 1978 .

"Industrial Discharge and/or Pretreatment of Fats, Oils and Grease," J .E. Huff and E .F. Harp, Eighth
Engineering Foundation Conference on Environmental Engineering, Pacific Grove, CA, February, 1978 .

"A Review of Cyanide of Refinery Wastewaters," R .G. Kunz, J.E. Huff, and J .P. Casey, Third Annual
Conference of Treatment and Disposal of Industrial Wastewater and Residues, Houston, TX, April 1978 .
Published as : "Refinery Cyanides : A Regulatory Dilemma," Hydrocarbon Processing, pp 98-102,
January, 1978 .

"Treatment of High Strength Fatty Amines Wastewater - A Case History," J.E. Huff and C.M.
Muchmore, 52nd Conference - Water Pollution Control Federation, Houston, TX, October 1979 .
Published JWPCF, Vol. 54, No . 1, pp 94-102, January, 1982 .



J. E. Huff, P.E . - Resume

"An Overview of Environmental Regulations," E .F. Harp and J.E. Huff, Soap & Detergent Association
Annual Meeting, Boca Raton, FL, January 1980 .

"A Proposal to Repeal the Illinois Pollution Control Board's Construction Permit Water Regulations,"
J.H. Russell and J .E. Huff, Chicago Bar Record, Vol. 62, No. 3, pp 122-136, Nov.-Dec., 1980 .

"Disinfection of Wastewater Effluents in Illinois-A Cost :Benefit Analysis," L .L. Huff and J.E. Huff,
Illinois Water Pollution Control Association 2nd Annual Conference, Kankakee, IL, May 20, 1981 .

"Measurement of Water Pollution Benefits - Do We Have the Option?" L .L. Huff, J .E. Huff, and N .B .
Herlevson, IL Water Pollution Control Assn 3rd Annual Conference, Naperville, IL, May 1983 .

"Evaluation of Alternative Methods of Supplementing Oxygen in a Shallow Illinois Stream," J.E. Huff
and J.P. Browning, Illinois Water Pollution Control Assn Sixth Annual Meeting, Naperville, IL, May
7, 1985 .

"Environmental Audit for Wastewater Compliance," J .E. Huff, Federation of Environmental
Technologists Environmental '86 Seminar, Milwaukee, WI, March 5, 1986 .

"Technical and Economic Feasibility of a Central Recovery Facility for Electroplating Wastes in Cook
County, IL," J .E. Huff and L.L. Huff, 1986 Governor's Conference on Science and Technology in
Illinois, Rosemont, IL, Sept . 3, 1986 .

"Hazardous Waste Closure Procedure," J .E. Huff, Federation of Environmental Technologists Seminar,
Rockford, IL, Dec . 17, 1986 .

"Training & Contingency Plan Requirements Under the Hazardous Waste/Right-To-Know/OSHA
Regulations," J .E. Huff, Federation of Environmental Technologists Environment'88, Milwaukee, WI,
March 9, 1988 .

"Biomonitoring/Bioassay," J .E. Huff, Federation of Environmental Technologists Seminar, Harvey, IL,
December 11, 1989 .

"Storm Water Discharges," J.E. Huff, Federation of Environmental Technologists Environment '90
Seminar, Milwaukee, WI, March 7, 1990 .

"Cleanup Standards-Past, Present and Future," J .E. Huff and D.O'Neill, Chicago Bar Association's
Environmental Law Seminar "Underground Tanks: Down and Dirty," Chicago, IL, June 8, 1993 .

"Engineering Aspects of Individual Wastewater System Design," J .E . Huff, 22nd Annual Northern
Illinois Onsite Wastewater Contractors Workshop, St . Charles, IL, February 27, 1995 .

C:\ I DOC\MOBIL\PETITION\TESTIMONDOC



107715-I

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

IN THE MATTER OF:

	

)
)

SITE SPECIFIC PETITION OF )
MOBIL OIL CORPORATION FOR )
RELIEF FROM 35 ILL . ADM . CODE 304.122, )
AMMONIA NITROGEN EFFLUENT STANDARDS

	

)

TESTIMONY OF JOHN H. KOON, Ph.D., P.E.

INTRODUCTION

My name is John H . Koon and I am affiliated with Parsons Engineering Science,

Inc. (Parsons ES) . I have been working with Mobil Oil Corporation (Mobil) in evaluating

Mobil's Joliet refinery's wastewater treatment plant (WWTP) with regard to achieving the State

of Illinois ammonia discharge limitation . A copy of our full report is included as Exhibit VII

to Mobil's petition. This exhibit accurately reflects our analysis and conclusions .

Parsons ES was retained by Mobil to provide a technical evaluation of the

refinery's WWTP and treatment process modifications that have been made or investigated with

specific regard to the removal of ammonia. Our specific tasks were to :

Evaluate the design, operation, and performance of the existing
wastewater treatment system, paying special attention to any
circumstances that would interfere with biological nitrification .

Determine if changes in the treatment system operation would
improve ammonia removal .

Determine if the present wastewater treatment system meets the
United States Environmental Protection Agency (USEPA) Best
Available Technology (BAT) economically achievable criteria .

THIS FILING IS SUBMITTED ON RECYCLED PAPER

RECEIVED
CLERICS OFFICE

JUN 2 3 1997
STATE OF ILLINOIS

POLLUTION CONTROL BOARD

R97-28



Determine how recent changes in the Resource Conservation and
Recovery Act (RCRA) regulations have adversely impacted the
ammonia removal performance of the system .

Review the evaluation of alternative ammonia removal technologies
performed by Mobil, evaluate any additional technologies, as
appropriate, and develop current cost estimates for the construction
of applicable technologies .

We began our study in October of 1996 . We conducted a two-day site visit to

inspect the treatment plant and review operating procedures and data . Mobil also provided us

with extensive treatment plant operating data and information on capital improvement projects

and previous investigations . We used this information to form our opinions and conclusions .

I was the lead technical resource for this investigation and the report was prepared

under my supervision and direction . Christopher Donohoe, a junior engineer, gathered most of

the information and conducted the initial analysis . Gregory M . Gibbons, P .E. worked with Mr .

Donohoe in the information analysis and was a primary author of the report .

I have over 27 years experience in the environmental field . My educational

background includes a B .E . in Civil Engineering, a M .S . in Environmental Engineering from

Vanderbilt University, and a Ph .D . in Environmental Engineering from the University of

California, Berkeley .

I have specialized in the area of industrial water pollution control and have

worked with numerous industries with regard to biological nitrification and nitrogen control .

A detailed list of projects is included in the attached biographical information .

WASTEWATER TREATMENT PLANT DESCRIPTION

Mobil owns and operates a 200,000 barrels per day (bbl/day) refinery on the

Des Plaines River in Joliet, Illinois . Process wastewater and contact storm-water runoff are

- 2 -



treated in the facility's WWTP . The facility is a conventional activated sludge treatment plant

with solids and oil removal as primary treatment . Major unit process include :

Sour Water Stripper - Primary removal of ammonia and sulfide .
This treatment unit is located in the refinery process area .

Desalter - Partial removal of phenolics and in-plant water reuse .
This unit is located in the refinery process area .

TK 103 - Wastewater flow equalization . This unit is located in the
refinery process area .

Benzene Removal Unit - An air-stripping process for removal of
benzene, sulfide, and volatile organic compounds . This unit is
located in the refinery process area .

Diversion Basin -Basin used for hydraulic overflow during wet
weather . .

API Oil/Water Separator - Parallel basin process for the oil
removal of gravity separable oil .

Dissolved Air Flotation - Parallel basin process for the removal of
suspended oil. The DAF system was modified/upgraded in 1996
with enhanced air injection features .

Equalization Biological Treatment Unit (EBTU) - Secondary
equalization with surface aerators for phenolic and other chemical
oxygen demand (COD) oxidation. The EBTU normally receives
treated sanitary wastewater and effluent from the dissolved air
flotation units (DAF) .

Aeration Basins - Parallel activated sludge basins for ammonia,
organic, cyanide and other pollutant removal . The aeration basins
were upgraded in 1996 with the installation of a fine bubble air
diffuser system and new aeration blowers .

Clarifiers - Parallel clarifiers for solids removal/sludge settling .
The settled sludge and surface skimming mechanisms in the
clarifiers were replaced to improve separated solids removal from
the units .

Guard Basin - Effluent retention prior to discharge .

- 3 -



The facility also has a biological-sludge thickening tank, where waste activated

sludge is gravity settled and stabilized . Waste bio-sludge is then hauled to the on-site coker for

recycling . The nominal design capacity of the treatment plant is 2,500 gallons per minute

(gpm) . Current throughput is 1,900 gpm .

Mobil has implemented a number of capital improvement projects to optimize the

W WTP processes, including enhancement of ammonia removal. Mobil has conducted laboratory

studies to pinpoint inhibition to the nitrification/denitrification process . Mobil has also evaluated

further improvements to the WWTP to improve ammonia removal. These actions were

considered in our evaluation .

WASTEWATER TREATMENT PLANT MODIFICATIONS

Since 1990, Mobil has made the following modifications :

Installed a benzene removal unit (BRU) .

Converted an equalization basin to an aerated biological
pretreatment unit, the equalization biological treatment unit
(EBTU) .

Switched to a caustic-free Merox gasoline treating unit .

Upgraded to diffused aerators in the activated sludge basins .

Upgraded the WWTP clarifiers .

Made extensive modifications to the DAF system .

The BRU was installed in September of 1990 to meet the requirements of RCRA

(40 CFR 261) and the National Emission Standards for Hazardous Air Pollutants (NESHAPS-40

CFR 61) regulations at a cost of $2 .1 million. Mobil constructed and operates the unit to

remove benzene, other volatile hydrocarbons, and a substantial amount of sulfide from a major

- 4 -



portion of their process wastewater . Similarly, in 1991, upon the listing of F037 and F038

sludges, Mobil converted an equalization basin to the EBTU through the addition of surface

aerators . The EBTU is an aggressive biological treatment unit .

The nitrification performance of the treatment system has deteriorated since 1991 .

This is most likely attributable to increases in some chemical inhibitory substance in the BRU

or the EBTU . A nearly identical conclusion was made at the UNO-VEN refinery in Lemont,

Illinois, in a 1993 petition to the IL PCB (R 93-8) .

In June of 1995, Mobil began operating a newly constructed caustic-free Merox

gasoline treating unit (Merox unit) . The nature of the new Merox unit is such that its operation

precludes a recurrence of WWTP upsets caused by incursion of the phenolic spent caustic into

the wastewater system thus, at least removing one source of known inhibitory substances .

Mobil also upgraded the WWTP's activated sludge basins and clarifiers to enhance

nitrification . To promote more efficient oxygen transfer and to increase the dissolved oxygen

(DO) levels in the aeration basins-creating a more suitable environment for nitrifiers-Mobil

replaced the mechanical aerators of the west and east basins with fine bubble diffusers

(November 1995 and June 1996, respectively) . Mobil spent $3 .5 million in modifying the

activated sludge basins . Moreover, Mobil replaced the east and west clarifier internals by

removing the suction-riser-pipe and installing bottom-suction-header equipment in each clarifier

costing . These changes cost $450,000 .

Mobil made upgrades to the DAF recycle system to increase the efficiency of the

air saturation system . This also improved operability and reliability over the original system .

This upgrade to the recycle system cost $143,000 .

- 5 -



LABORATORY STUDIES

Mobil performed the following studies per IPCB order in PCB 93-151 .

SOUR-WATER STRIPPER TAIL UNIT PROCESS

Mobil suspected that the stripped sour water stream was the most likely source

of substances inhibitory to nitrification . As a result, Mobil conducted investigations to pinpoint

and possibly remove inhibitors, including the installation of a sour water stripper tail unit

(SWSTU) . Mobil's SWSTU evaluation activities consisted of a refinery sour water pollutant

survey, three phases of laboratory investigations, and a pilot-scale study .

The objective of the investigations was to determine the most probable cause of

inhibition and to identify a promising treatment technology . Mobil researchers suspected phenol

to be a major cause of inhibition and developed a nickel-tungsten catalyst bonded to activated

carbon (Ni/W-AC) to remove phenol by catalytic oxidation . Laboratory investigations with the

catalyst yielded positive results . However, pilot-scale testing with the Ni/W-AC process

between March and September 1995 was less successful . Mobil researchers observed that

phenol was removed by adsorption to the activated carbon, not by catalytic oxidation, and

concluded that adsorption was not a commercially viable option for phenol removal from sour

water. Mobil spent in excess of $100,000 for the multiple phases of the SWSTU investigation .

MICROTOX STUDY

Using MICROTOX technology, Mobil performed a toxicity identification study

elucidating toxic inputs to the WWTP. This study concluded :

Toxicity increases across the BRU-supporting Mobil's contention
that the operation and performance of the WWTP has become less
reliable after the BRU installation .

- 6 -



Commissioning of the new Merox unit led to an overall decrease
in toxicity .

AMMONIA INHIBITION STUDY SUMMARY

Mobil conducted a nitrification inhibition study from October 1981 through

January 1983 . This study was summarized in Mobil's May 1, 1984, proposal to the Board

(adopted rule PCB R84-16) . Results from this study indicated that factors inhibitory to

biological nitrification in Mobil's wastewaters were recurring and unpredictable .

In 1995 Mobil contracted with Nalco Chemical Company (Nalco) to conduct a

second ammonia inhibition study on input streams to the WWTP . The work involved laboratory

testing and a general review of the wastewater generation and treatment processes . Nalco

conducted their study to assess the degree of nitrification inhibition of 15 wastewater influent

component streams and the overall contribution of these influent streams to the quality of the